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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations drawn
by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so it
is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this

test report is (are) included in the conformity assessment authorities acceptance respective.
Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.

Report No.: BTL-FCCP-5-1701C181D Page 2 of 84
Report Version: RO1



w
~l
[=

§\\\\,
&7l
2 s

/\
1E
PRa®

Table of Contents Page

REPORT ISSUED HISTORY 5
1. GENERAL SUMMARY 7
2 . SUMMARY OF TEST RESULTS 8
2.1 TEST FACILITY 9
2.2 MEASUREMENT UNCERTAINTY 9

3 . GENERAL INFORMATION 10
3.1 GENERAL DESCRIPTION OF EUT 10
3.2 DESCRIPTION OF TEST MODES AND TEST CONDITION 12
3.3 BLOCKDIGRAMSHOWINGTHECONFIGURATIONOFSYSTEMTESTED 14
3.4 DESCRIPTION OF SUPPORT UNITS 14

4 . TEST RESULT 15
4.1 OUTPUT POWER MEASUREMENT 15
4.1.1 LIMIT 15

4.1.2 TEST PROCEDURE 15

4.1.3 TESTSETUP LAYOUT 15

4.1.4 TEST DEVIATION 15

4.1.5 TEST RESULTS 15

4.2 MODULATION CHARACTERISTICS MEASUREMENT 16
4.2.1 TEST PROCEDURE 16

4.2.2 TEST SETUP LAYOUT 16

4.2.3 TEST DEVIATION 16

4.2.4 TEST RESULTS 16

4.3 OCCUPIED BANDWIDTH MEASUREMENT 17
4.3.1 TEST PROCEDURE 17

4.3.2 TEST SETUP LAYOUT 17

4.3.3 TEST DEVIATION 17

4.3.4 TEST RESULTS 17

4.4 CONDUCTED EMISSIONS MEASUREMENT 18
4.41 LIMIT 18

4.4.2 TEST PROCEDURES 18

4.4.3 TESTSETUP LAYOUT 18

4.4.4 TESTDEVIATION 18

4.4.5 TEST RESULTS 18

4.5 RADIATED EMISSIONS MEASUREMENT 19
4.51 LIMIT 19

4.5.2 TEST PROCEDURES 19

4.5.3 TESTSETUP LAYOUT 20

Report No.: BTL-FCCP-5-1701C181D Page 3 of 84

Report Version: RO1




= #
Table of Contents Page

4.5.4 TESTDEVIATION 22

4.5.5 TEST RESULTS (9KHZ TO 30MHZ) 22

4.5.6 TEST RESULTS (30MHZ TO 1000MHZ) 22

4.5.7 TEST RESULTS (ABOVE 1000MHZ) 22

4.6 BAND EDGE MEASUREMENT 23
4.6.1 LIMIT 23

4.6.2 TEST PROCEDURES 23

4.6.3 TESTSETUP LAYOUT 23

4.6.4 TESTDEVIATION 23

4.6.5 TEST RESULTS 23

4.7 PEAK TO AVERAGE RATIO MEASUREMENT 24
4.7.1 LIMIT 24

4.7.2 TEST PROCEDURES 24

4.7.3 TESTSETUP LAYOUT 24

4.7.4 TESTDEVIATION 24

4.7.5 TEST RESULTS 24

4.8 FREQUENCY STABILITY MEASUREMENT 25
4.8.1 LIMIT 25

4.8.2 TEST PROCEDURES 25

4.8.3 TESTSETUP LAYOUT 25

4.8.4 TESTDEVIATION 25

4.8.5 TEST RESULTS 25

5. LIST OF MEASUREMENT EQUIPMENTS 26
APPENDIX A - OUTPUT POWER 28
APPENDIX B - MODULATION CHARACTERISTICS 33
APPENDIX C - OCCUPIED BANDWIDTH 35
APPENDIX D - CONDUCTED EMISSIONS 44
APPENDIX E - RADIATED EMISSION (9KHZ TO 30MHZ) 47
APPENDIX F - RADIATED EMISSION (30MHZ TO 1GHZ) 52
APPENDIX G - RADIATED EMISSION (ABOVE 1GHZ) 57
APPENDIX H - BAND EDGE 70
APPENDIX | - PEAK TO AVERAGE RATIO 75
APPENDIX J - FREQUENCY STABILITY 80

Report No.: BTL-FCCP-5-1701C181D Page 4 of 84

Report Version: RO1




3L

e #

N\ n i
P
/ﬁ@)\%m

REPORT ISSUED HISTORY

Report Version

Description

Issued Date

test results.

This is a supplementary report to the original test report
(BTL-ETSP-5-1701C181A, SYBH(Z-RF)007012017-2001).
Based on the original test report,

1. Changed the factory information which does not affect the

ROO 2. Updated the operation frequency for Band 41, so all the
test items of Band 41 had been retested and recorded in
this report. The other test results of other Bands please
refer to original test report.

The other difference between model B525s-65a(old) and

model B525s-65a(new) is show in the below table

Jul. 22, 2019

RO1 Added the despriction and data for modulation characteristics.

Jul. 24, 2019
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Model B525s-65a(old) B525s-65a(new)
B2,B4,B5, B7, B26, B38, B2,B4,B5, B7, B26, B38,
LTE BAND B41(2555-2655) B41(2496-2690)
UMTS BAND The same The same
Frequency GSM BAND The same The same
IC The same The same
Internal antennas, 1dBi external
Antenna antennas, 3dBi external Internal antennas
antennas
2.4G Wi-Fi The same The same
WiFi IC The same The same
Antenna The same The same
1. Reduce the number of
capacitor manufacturers.
BOM The same 2. The shielding cover is slightly
bent, and the appearance
change is not obvious.
Hardware FLASH The same Reduce the number of
manufacturers.
PCB The same The same
USB Port The same The same
Hardware The same The same
Software Software 11.232.08.DM.00 81.191.21.00.00
RF RF circuit The same The same
NV NV The same The same
Dimension The same The same
Color The same The same
Appearance . ;
Display Unit The same The same
ID The same The same
HW-120200E01 HW-120200E01
(HONOR/ Kuantech/ Fuhua) (HONOR / Fuhua/ TOPOW)
HW-120200B01 HW-120200B01
ACCESSO Adapter (HONOR / Fuhua) (HONOR / Fuhua/ TOPOW)
ry P HW-120200U01 HW-120200U01
(HONOR / Fuhua) (HONOR / Fuhua/ TOPOW)
HW-120200A01 HW-120200A01
The same The same
Report No.: BTL-FCCP-5-1701C181D Page 6 of 84
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1. GENERAL SUMMARY

Equipment : LTE CPE
Brand Name : HUAWEI
Test Model : B525s-65a
Series Model : N/A

Applicant : Huawei Technologies Co.,Ltd.

Manufacturer : Huawei Technologies Co.,Ltd.

Address : Administration Building, Headquarters of Huawei Technologies Co., Ltd.,
Bantian, Longgang District Shenzhen,518129, P.R.C

Factory : Huawei Technologies Co.,Ltd.

Address : Administration Building, Headquarters of Huawei Technologies Co., Ltd.,

Bantian, Longgang District Shenzhen,518129, P.R.C
Date of Test : Jul. 16, 2019 ~ Jul. 24, 2019
Test Sample : Engineering Sample No.: DG1907164 for conducted, DG19071937 for
radiated.
Standard(s) : 47 CFR FCC Part 27 Subpart M
47 CFR FCC Part 2 & ANSI/TIA/EIA-603-E-2016
KDB 971168 D01 Power Meas License Digital Systems v03r01

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-5-1701C181D) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of A2LA according to the ISO/IEC 17025 quality
assessment standard and technical standard(s).

Test results included in this report are only for the LTE Band 41 part.

Report No.: BTL-FCCP-5-1701C181D Page 7 of 84
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
FCC Part 27 Subpart M & Part 2
Standard(s) Section Test Item Judgment Tested By
2.1046 & 27.50(d)(4) ) )
Radiated power PASS Paul Li
& 27.50(h)
2.1046 & 27.50(d)(4) ) )
Maximum Output Power PASS Paul Li
& 27.50(h)
2.1047 Modulation Characteristics PASS Paul Li
2.1049 Occupied Bandwidth PASS Paul Li
2.1051 & 27.53(h) _ o )
Conducted Spurious Emissions PASS Paul Li
& 27.53(1)
2.1053 / 27.53(h) _ _ o )
Radiated Spurious Emissions PASS Paul Li
2.1051 & 27.53(l)
27.53(h) & 27.53(1) Band Edge Measurements PASS Paul Li
27.50(d)(5) Peak To Average Ratio PASS Paul Li
2.1055 & 27.54 Frequency Stability PASS Paul Li
NOTE:
(1)” N/A” denotes test is not applicable to this device.
Report No.: BTL-FCCP-5-1701C181D Page 8 of 84
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2.1 TEST FACILITY

2.2 MEASUREMENT UNCERTAINTY
The measurement uncertainty figures shall be calculated according the methods described in the
ETSI TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or
k=2(which provide confidence levels of respectively 90% and 95.45% in the case where the
distributions characterizing the actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

A. Radiated Measurement :

The test facilities used to collect the test data in this report is at the location of No.3, Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's Test Firm Registration Number for FCC: 357015

BTL's Designation Number for FCC: CN1240

The BTL measurement uncertainty as below table:

Test Site Method Measurement Frequency Range I—??t\/ U,(dB)
9KHz ~ 30MHz vV | 3.79
9KHz ~ 30MHz H | 357
DG-CBO03 CISPR 30MHz ~ 200MHz V | 4.88
(3m) 30MHz ~ 200MHz H | 4.14
200MHz ~ 1,000MHz V | 462
200MHz ~ 1,000MHz H | 480
Test Site Method Measurement Frequency Range U,(dB)
DG-CB03 1GHz ~ 6GHz 4.58
CISPR
(3m) 6GHz ~ 18GHz 5.18
Test Site Method Measurement Frequency Range U,(dB)
DG-CB03 18 ~ 26.5 GHz 3.80
CISPR
(1m) 26.5 ~ 40 GHz 4.30

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.
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Page 9 of 84
Report Version: RO1



) g
2 s

3L

Ay
PLuB

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment LTE CPE

Brand Name HUAWEI

Test Model B525s-65a

Series Model N/A

Model Difference(s) N/A

Hardware Version WL1B525I

Software Version 81.191.21.00.00

Power Source DC voltage supplied from AC/DC adapter.
Power Rating I/P: 100-240V~ 50/60Hz, 0.8A  O/P: 12V === 2A
Antenna Type Internal Antenna

Antenna Gain 2 dBi

Conducted | 864005035393317
Radiated 864005035393283

Modulation Type LTE QPSK, 16QAM

LTE 41 (Channel Bandwidth: 5MHz) 2498.5 ~ 2687.5 MHz
LTE 41 (Channel Bandwidth: 10MHz) 2501.0 ~ 2685.0 MHz
LTE 41 (Channel Bandwidth: 15MHz) 2503.5 ~ 2682.5 MHz
LTE 41 (Channel Bandwidth: 20MHz) 2506.0 ~ 2680.0 MHz
QPSK 25.10 | dBm
16QAM 24.57 | dBm
QPSK 25.20 | dBm
16QAM 24.61 | dBm
QPSK 25.32 | dBm
16QAM 25.22 | dBm
QPSK 2546 | dBm
16QAM 25.06 | dBm

IMEI No.

Operation Frequency

LTE 41 (Channel Bandwidth: 5SMHz)

LTE 41 (Channel Bandwidth: 10MHz)

Max. EIRP Power

LTE 41 (Channel Bandwidth: 15MHz)

LTE 41 (Channel Bandwidth: 20MHz)

Note:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

Report No.: BTL-FCCP-5-1701C181D Page 10 of 84
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2. The EUT contains following accessory devices.

Items Manufacturer Model Name Description
SHENZHEN HONOR HW-120200E01
ELECTRONIC CO.,LTD HW-120200B01
Dongguan Shilong Fuhua HW-120200U01 . ) 5
Adapter Electronic Co. Ltd HW-120200A01 | /P 12‘))/ sf'?;/\/ 50/ 60;': 0.8A
Shenzhen TOPOW HW-120200£01 |
Electronics CO., Ltd HW-120200B01
v HW-120200U01
Luxshare Precision Industry LUX20150329001
Co., Ltd.
NingBo Broad WAO0003
LAN Cable Telecommunication Co.,Ltd. WAO0016 /
HUIZHOU DEHONG TECHE
NOLOGY CO.LTD 210-50390
Comlink Electronics(SHENZ
HEN) Co.Ltd A0603883039
RJ11 Luxshare Precision Industry
Cable Co.. Ltd. LUX20170721001 /
NingBo Broad
Telecommunication Co.,Ltd. WAD015

Report No.: BTL-FCCP-5-1701C181D
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3.2 DESCRIPTION OF TEST MODES AND TEST CONDITION
Following channel(s) was (were) selected for the final test as listed below:
LTE BAND 41
Test Item Available Channel Tested Channel C“a”r.‘e' Modulation Mode
Bandwidth
30675 to 41565 |39675, 40620, 41565| 5MHz %PQS/@I 1RB/12RB/25RB
QPSK.
Output Power g 397001041540 |39700, 40620, 41540 10MHz | L | 1RBI25RBIS0RE
EIRP 39725 to 41515 |39725. 40620, 41515| 15MHz %Fés/@ 1RB/36RB/75RB
39750 to 41490 |39750, 40620, 41490| 20MHz %Zi’f\h 1RB/50RB/100RB
Modulation QPSK,
Cha o | 39750 to 41490 40620 20MHz | RS 100RB
QPSK.
30675 to 41565 |39675, 40620, 41565| 5MHz P 25RB
QPSK.,
Ocoupied | 397001041540 |39700, 40620, 41540| 10MHz |  goni 50RB
Bandwidth | 3975515 41515 39725, 40620, 41515| 15MHz %PQS/m 75RB
39750 to 41490 |39750, 40620, 41490| 20MHz %Fés/m 100RB
39675 to 41565 40620 5MHz QPSK TRB
Conducted | 39700 to 41540 40620 10MHz QPSK 1RB
Emission | 39725 to 41515 40620 15MHz QPSK TRB
39750 to 41490 40620 20MHz QPSK 1RB
Radiated | 39675 to 41565 40620 5MHz QPSK 1RB
Emission 39750 to 41490 40620 20MHz QPSK 1RB
QPSK,
30675 to 41565 | 39675, 41565 5MHz P 1RB/25RB
39700 to 41540 | 39700, 41540 10MHz %PQS/m 1RB/50RB
Band Edge QPSK
397251041515 | 39725, 41515 15MHz | I 1RB/75RB
QPSK.
39750 to 41490 | 39750, 41490 20MHz | FS 1RB/100RB
QPSK.
39675 to 41565 |39675, 40620, 41565| 5MHz prilvy 1RB
QPSK.
Poak to Average| 387001041540 39700, 40620, 41540 10MHz | ol 1RB
Ratio QPSK,
3972510 41515 |39725, 40620, 41515 15MHz |  pooany 1RB
39750 to 41490 |39750, 40620, 41490| 20MHz %Zi’f\}l 1RB
39675 to 41565 40620 5MHZ QPSK 1RB
Frequency | 39700 to 41540 40620 10MHzZ QPSK TRB
Stability 39725 to 41515 40620 15MHzZ QPSK 1RB
39750 to 41490 40620 20MHz QPSK 1RB

Report No.: BTL-FCCP-5-1701C181D
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EUT TEST CONDITIONS:
Test Item Environmental Conditions Test Voltage

EIRP 23.9°C, 50.2%RH DC 12V

Output Power 23.9°C, 50.2%RH DC 12V

Modulation Characteristics 23.9°C, 50.2%RH DC 12V

Occupied Bandwidth 23.9°C, 50.2%RH DC 12V

Conducted Emission 23.9°C, 50.2%RH DC 12V

Radiated Emission 25°C, 60%RH AC 120V/60Hz

Band Edge 23.9°C, 50.2%RH DC 12V

Peak to Average Ratio 23.9°C, 50.2%RH DC 12V
Frequency Stability Normal and Extreme Normal and Extreme

Report No.: BTL-FCCP-5-1701C181D Page 13 of 84
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3.3 BLOCKDIGRAMSHOWINGTHECONFIGURATIONOFSYSTEMTESTED

1 EUT
EUT Adapter

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
ltem Cable Type Shielded Type Ferrite Core Length
1 DC Cable NO NO 1.5m

Report No.: BTL-FCCP-5-1701C181D Page 14 of 84
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4. TEST RESULT
4.1 OUTPUT POWER MEASUREMENT

411 LIMIT
Mobile / Portable station are limited to 2 watts e.i.r.p.

4.1.2 TEST PROCEDURE

EIRP:
EIRP= Conducted Power +Antenan gain

Output Power:
The EUT was set up for the maximum power with LTE link data modulation and link up with
simulator. Set the EUT to transmit under low, middle and high channel and record the power
level shown on simulator.

4.1.3 TESTSETUP LAYOUT
Output Power Measurement

Com_munication EUT
Simulator

4.1.4 TEST DEVIATION
No deviation

4.1.5 TEST RESULTS
Please refer to the Appendix A.

Report No.: BTL-FCCP-5-1701C181D Page 15 of 84
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4.2.1 TEST PROCEDURE

4.2.2 TEST SETUP LAYOUT

4.2 MODULATION CHARACTERISTICS MEASUREMENT

Equipment which employs modulation limiting. A curve or family of curves showing the
percentage of modulation versus the modulation input voltage shall be supplied. The
information submitted shall be sufficient to show modulation limiting capability throughout the
range of modulating frequencies and input modulating signal levels employed.

Communication
Simulator

EUT

4.2.3 TEST DEVIATION
No deviation

4.2.4 TEST RESULTS
Please refer to the Appendix B.

Report No.: BTL-FCCP-5-1701C181D
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4.3 OCCUPIED BANDWIDTH MEASUREMENT

4.3.1 TEST PROCEDURE

The EUT makes a call to the communication simulator. All measurements were done at low,
middle and high operational frequency range. The communication simulator station system
controlled a EUT to export maximum output power under transmission mode and specific

channel frequency. Use OBW measurement function of Spectrum analyzer to measure 99 %
occupied bandwidth and 26dB bandwidth.

4.3.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] l

Power - -

Splitter EUT

Communication simulator

4.3.3 TEST DEVIATION
No deviation

4.3.4 TEST RESULTS
Please refer to the Appendix C.

Report No.: BTL-FCCP-5-1701C181D Page 17 of 84
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441 LIMIT

limit equal to -25dBm.

4.4.2 TEST PROCEDURES

frequency band.

4.4.3 TESTSETUP LAYOUT

4.4 CONDUCTED EMISSIONS MEASUREMENT

1. The testing follows FCC KDB 971168 v03r01 Section 6.0.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The band edges of low and high channels for the highest RF powers were measured. Set
RBW>=1% EBW in the 1MHz band immediately outside and adjacent to the band edge.

4. Set spectrum analyzer with RMS detector.

5. The RF fundamental frequency should be excluded against the limit line in the operating

Spectrum Analayzer

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission

Power
Spiitter

=

Communication simulator

4.4.4 TESTDEVIATION
No deviation

4.4.5 TEST RESULTS
Please refer to the Appendix D.

EUT

Report No.: BTL-FCCP-5-1701C181D
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4.5 RADIATED EMISSIONS MEASUREMENT

4.5.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. The emission
limit equal to -25dBm.

4.5.2 TEST PROCEDURES

1. Substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT
placed on the 0.8m height of Turn Table, rotated the table around 360 degrees to search the
maximum radiation power and receiver antenna shall be rotated vertical and horizontal
polarization and moved height from 1m to 4m to find the maximum polar radiated power. The
“‘Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals
generator export the CW signal to the substitution antenna via a TX cable. Rotated the Turn
Table and moved receiving antenna to find the maximum radiation power. Adjust output power
level of S.G to get a Value of spectrum reading equal to “Read Value “ of step a. Record the
power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. E.R.P power can be calculated form E.|.R.P power by subtracting the gain of dipole, E.R.P
power = E.I.P.R power - 2.15dBi.

9. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is
1MHz/3MHz.

Report No.: BTL-FCCP-5-1701C181D Page 19 of 84
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4.5.3 TESTSETUP LAYOUT

Below 30MHz

Metal Full Soldered Ground Plane
Spectrum Analyzer ——
Communications | Beceiver
Test Set

30MHz to 1GHz

IU.B m
Ground Plane

Communications =] iver L
Test Set | ereve Amp'

Report No.: BTL-FCCP-5-1701C181D Page 20 of 84
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1GHz to 18GHz

Ground Plane

Communications -
N Test Set Receiver Amp.

Above 18GHz

Ground Plane

Communications -
] Test Set Receiver Amp.

Report No.: BTL-FCCP-5-1701C181D Page 21 of 84
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4.5.4 TESTDEVIATION
No deviation

4.5.5 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Appendix E.

Rema
(1) All adapters had been pre-test and in this report only recorded the worst case (HONOR).

4.5.6 TEST RESULTS (30MHZ TO 1000MHZ)
Please refer to the Appendix F.

Rema
(1) All adapters had been pre-test and in this report only recorded the worst case (HONOR).

4.5.7 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the Appendix G.
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4.6 BAND EDGE MEASUREMENT

4.6.1 LIMIT

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all fr
equencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) d
B on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the great
er of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section
. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies bet
ween 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellit
e Service licensees operating on frequencies below 2495 MHz may also submit a documented int
erference complaint against BRS licensees operating on channel BRS Channel 1 on the same ter
ms and conditions as adjacent channel BRS or EBS licensees.

4.6.2 TEST PROCEDURES

1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

4.6.3 TESTSETUP LAYOUT

s

Spectrum Analayzer [ ] l

Splitter EUT
Communication simulator

4.6.4 TESTDEVIATION
No deviation

4.6.5 TEST RESULTS
Please refer to the Appendix H.
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4.7 PEAK TO AVERAGE RATIO MEASUREMENT
4.71 LIMIT
In measuring transmissions in this band using an average power technique, the peak to-average
ratio (PAR) of the transmission may not exceed 13 dB.
4.7.2 TEST PROCEDURES
1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.
4.7.3 TESTSETUP LAYOUT
Spectrum Analayzer :l o
Power - -
Spiitter EUT
Communication simulator
4.7.4 TESTDEVIATION
No deviation
4.7.5 TEST RESULTS
Please refer to the Appendix I.
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4.8 FREQUENCY STABILITY MEASUREMENT

4.8.1 LIMIT
1.5 ppm is for base and fixed station. 2.5 ppm is for mobile station.

4.8.2 TEST PROCEDURES

1. Device is placed at the oven room. The oven room could control the temperatures and
humidity. Power warm up is at least 15 min and power applied should perform before
recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage
range is from minimum to maximum working voltage. Each step shall be record the frequency
error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be
hold the £0.5°C during the measurement testing. The each temperature step shall be at least
0.5 hours, consider the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

s

Power Supply

4.8.3 TESTSETUP LAYOUT

=

Communication simulator

4.8.4 TESTDEVIATION
No deviation

4.8.5 TEST RESULTS
Please refer to the Appendix J.
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5. LIST OF MEASUREMENT EQUIPMENTS
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calllj?]ﬁted
1 Antenna Schwarzbeck VULB9160 9160-3232 | Mar. 09, 2020
2 Amplifier Agilent 8449B 3008A02274 | Mar. 10, 2020
3 Amplifier HP 8447D 2944A09673 | Aug. 11, 2019
4 | HighPass Filter Wairrwright |\ 1.5/15G-108T 11 Mar. 10, 2020
Instruments Gmbh
Wairrwright WRCG
5 | Band Reject Filter MSnumenm%meh 1710/1785-1690/180 38 Mar. 10, 2020
5-60/12SS
Wairrwright WRCG
6 | Band Reject Filter 9 824/849-810/863-60/ 7 Mar. 10, 2020
Instruments Gmbh 93S
Wairrwright WRCG
7 | Band Reject Filter 9 880/915-860/935-60/ 14 Mar. 10, 2020
Instruments Gmbh 9SS
Wairrwright WRCG
8 | Band Reject Filter msvumenm%Embh 1850/1910-1830/193 17 Mar. 10, 2020
0-60/10SS
9 | HighPass Filter Wairrwright | \v1K3.1/18G-10SS 24 Mar. 10, 2020
Instruments Gmbh
Wireless
10 Communication Agilent E5515C MY48364183 | Mar. 10, 2020
Test SET
Microwave
e . EMC 980039 &
11 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Mar. 10, 2020
Adaptor
12 Receiver Agilent N9038A MY52130039 | Aug. 11, 2019
wideband radio
13 communication R&S CMW500 152372 Mar. 10, 2020
tester
14 | High pass filter | KANGMAIWEI ZHPF'M3(;;2'75G'38 B2015073763| Feb. 12, 2020
15 High pass filter KANGMAIWEI |ZHPF-M1000-4000-1|B2015073762| Feb. 12, 2020
16 High pass filter KANGMAIWEI | ZHPF-M6-186-1727 |B2015073764| Feb. 12, 2020
. LMR-400(30MHz-1G
17 Cable emci Hz)(8m+5m) N/A May 24, 2020
18 Cable mitron B10-01-01-12M 18072744 | Jul. 30, 2019
19 Controller ETS-Lindgren 2090 N/A N/A
Measurement EZ-EMC
20 Software Farad Ver.NB-03A1-01 N/A N/A
21 Loop Antenna EM EM-6876-1 230 Jan. 15, 2020
oo | Double Ridged ETS 3115 75789 | Mar. 09, 2020
Guide Antenna
g3 | Broad-Band Horn | g\ o beck BBHA 9170 9170319 | Jun. 23, 2020
Antenna
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Conducted Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
Wireless
1 Communication Agilent E5515C MY48364183 Mar. 10, 2020
Test SET
o | EXASpectrum Agilent N9O10A | MY50520044 | Mar. 10, 2020
Analyzer
POWER e
3 SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020
wideband radio
4 communication R&S CMW500 152372 Mar. 10, 2020
tester
5 | Spectrum Analyzer R&S FSP40 100185 Aug. 11, 2019
Radio
6 Communication ANRITSU MT8821C 6261915479 Nov. 25, 2019
Analyzer
Frequency Stability Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
Wireless
1 Communication Agilent E5515C MY48364183 Mar. 10, 2020
Test SET
o+ | Multi-output DC GW Instek | GPC-3030DN | EK880675 | Sep. 26, 2020
Power Supply
POWER e
3 SPLITTER Mini-Circuits ZFRSC-123-S+ | 331000910-1 Mar. 10, 2020
wideband radio
4 communication R&S CMW500 152372 Mar. 10, 2020
tester
5 |  ConstTemp& Bell BTH-50C | 20170306001 | Mar. 10, 2020
Humidity Chamber

Remark: "N/A” denotes no model name, serial no. or calibration specified.

All calibration period of equipment list is one year.
* All calibration period of equipment list is three year.
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APPENDIX A - OUTPUT POWER
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X #
Output Power (dBm):
Low CH Mid CH High CH
LTE Band /BW | Modulation | g Onest 39675CH | 40620CH | 41565CH
24985MHz | 2593MHz | 2687.5MHzZ
1 0 22.62 22.10 22.04
7 13 23.10 22.34 22.44
1 24 22.60 21.95 22.18
QPSK 12 0 22.45 21.64 21.75
12 6 22.56 21.71 21.84
12 11 22.51 21.62 21.75
25 0 22.42 21,59 21.73
41/5M 1 0 22.04 21.88 21.83
1 13 22.57 22.12 22.04
1 24 22.09 21.71 21.72
16QAM 12 0 21.47 20.82 21.05
12 6 21,59 20.88 21.13
12 11 2153 20.79 21.05
25 0 21.41 20.67 20.95
Low CH Mid CH High CH
LTE Band /BW | Modulation SFfZ%t O'}Eet 39700CH 40620CH 41540CH
2501MHz | 2593MHz | 2685MHz
1 0 22.80 21.98 22.00
1 25 23.20 22.35 22.44
1 49 22.29 22.04 22.05
QPSK 25 0 22.54 21.55 21.84
25 13 22.51 21.63 21.71
25 25 22.20 21.56 21.72
50 0 22.36 21.55 21.65
41710M 1 0 22.25 21.94 21.82
1 25 22.61 22.31 22.20
1 49 21.76 21.99 21.08
16QAM 25 0 21.44 20.70 20.69
25 13 21.35 20.78 20.90
25 25 21.08 20.71 20.91
50 0 21.22 20.65 20.83
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Low CH Mid CH High CH
39725CH 40620CH 41515CH
2503.5MHz 2593MHz 2682.5MHz

RB RB

LTE Band / BW | Modulation Sizet Offset

1 0 23.09 22.22 21.87
1 38 23.32 22.78 22.78
1 74 22.45 22.33 22.45
QPSK 36 0 22.79 21.97 21.97
36 18 22.67 22.15 22.02
36 39 2213 22.07 22.14
75 0 22.47 22.01 21.97
4715M 1 0 22.98 21.97 21.68
1 38 23.22 22.48 22.66
1 74 2212 22.05 22.40
16QAM 36 0 21.90 20.94 20.97
36 18 21.75 2112 21.25
36 39 21.20 21.03 21.26
75 0 2152 21.04 21.14
Low CH Mid CH High CH
RB RB

LTE Band / BW | Modulation 39750CH 40620CH 41490CH

2506MHz 2593MHz 2680MHz

Sizet Offset

1 0 23.46 22.54 22.23
1 50 23.02 22.80 22.58
1 99 22.47 22.71 22.59
QPSK 50 0 22.74 22.03 21.87
50 25 22.38 22.16 21.96
50 50 22.06 2217 22.07
100 0 22.50 22.10 22.10
41/20M 1 0 23.06 22.33 21.96
1 50 22.71 22.62 22.46
1 99 22.19 22.51 22.50
16QAM 50 0 21.91 21.08 20.74
50 25 21.55 21.23 21.15
50 50 21.06 21.23 21.28
100 0 21.58 21.16 21.33
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EIRP Power (dBm):
Low CH Mid CH High CH
LTE Band /BW | Modulation | g Onest 39675CH | 40620CH | 41565CH
24985MHz | 2593MHz | 2687.5MHzZ
1 0 24.62 2410 24.24
7 13 25.10 24.34 24.44
1 24 24.60 23.95 24.18
QPSK 12 0 24.45 23.64 23.75
12 6 2456 23.71 23.84
12 11 2451 23.62 23.75
25 0 24.42 23.59 23.73
41/5M 1 0 24.04 23.88 23.83
1 13 2457 2412 24.04
1 24 24.09 23.71 23.72
16QAM 12 0 23.47 22.82 23.05
12 6 23.59 22.88 23.13
12 11 23.53 22.79 23.05
25 0 23.41 22.67 22.95
Low CH Mid CH High CH
LTE Band /BW | Modulation SFfZ%t O'}Eet 39700CH 40620CH 41540CH
2501MHz | 2593MHz | 2685MHz
1 0 24.80 23.98 24.00
1 25 25.20 24.35 24.44
1 49 24.29 24.04 24.05
QPSK 25 0 2454 23.55 23.84
25 13 2451 23.63 23.71
25 25 24.20 23.56 23.72
50 0 24.36 23.55 23.65
41710M 1 0 24.25 23.94 23.82
1 25 2461 24.31 24.20
1 49 23.76 23.99 23.08
16QAM 25 0 23.44 22.70 22.69
25 13 23.35 22.78 22.90
25 25 23.08 22.71 22.91
50 0 23.22 22.65 22.83
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Low CH Mid CH High CH
39725CH 40620CH 41515CH
2503.5MHz 2593MHz 2682.5MHz

RB RB

LTE Band / BW | Modulation Sizet Offset

1 0 25.09 24.22 23.87
1 38 25.32 24.78 24.78
1 74 24.45 24.33 24.45
QPSK 36 0 24.79 23.97 23.97
36 18 24.67 2415 24.02
36 39 2413 24.07 2414
75 0 24.47 24.01 23.97
A 715M 1 0 24.98 23.97 23.68
1 38 25.22 24.48 24.66
1 74 24.12 24.05 24.40
16QAM 36 0 23.90 22.94 22.97
36 18 23.75 23.12 23.25
36 39 23.20 23.03 23.26
75 0 2352 23.04 23.14
Low CH Mid CH High CH
RB RB

39750CH 40620CH 41490CH
2506MHz 2593MHz 2680MHz

LTE Band / BW | Modulation Sizet Offset

7 0 2546 2454 24.23
1 50 25.02 24.80 24.58
1 99 2447 24.71 2459
QPSK 50 0 24.74 24.03 23.87
50 25 24.38 24.16 23.96
50 50 24.06 2417 24.07
100 0 2450 2410 2410
41/20M 1 0 25.06 24.33 23.96
1 50 2471 24.62 24.46
1 99 2419 24 51 2450
16QAM 50 0 23.91 23.08 22.74
50 25 23.55 23.23 23.15
50 50 23.06 23.23 23.28
100 0 2358 23.16 2333
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APPENDIX B - MODULATION CHARACTERISTICS
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LTE Band 41_5M
QPSK 16QAM
Frequency |99% Occupied Bandwidth Frequency [99% Occupied Bandwidth
Channel Channel
(MHz) (MHz) (MHz) (MHz)
39675 2498.5 4.5095 39675 2498.5 4.5103
40620 2593 4.5186 40620 2593 4.5074
41565 2687.5 4.4968 41565 2687.5 4.4812
F F
Channel r‘(e&:’_lez';cy 26dB Bandwidth (MHz) | Channel r?&‘:_lezr;cy 26dB Bandwidth (MHz)
39675 2498.5 5.0580 39675 2498.5 5.7960
40620 2593 5.9140 40620 2593 5.0550
41565 2687.5 5.0060 41565 2687.5 4.9380
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Spectrum Plot
pe . Occupied
AT E ALIGNAUTO | 0452146 PM 20, 2019 AL W C SENSEIPULE] ALIGNAUTO | 0453129 PM 120, 2019
q 2.4 Center Freq: 2.458500000 GHz Radio Std: None a q 2.59 Center Freq: 2583000000 GHz Radio Std: None a
B Trig:Free Run AvglHold:> 10110 B Trig: Free Run AvglHold:>10/10
#FGain:Low __ #Atten: 40 dB Radio Device: BTS HFGain:Low *__#Atten: 40 dB Radio Device: BTS
Ref Offset 6.92 dB Ref Offset 6.92 dB
Ref 30.00 dBm Ref 30.00 dBm
- P ool CenterFre Center Freq|
e Y 2.498500000 GH i 2593000000 GH3
JJMNMWVHMJMWL .
Span 10 MHz, Span 10 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms| (10, | [#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms| CF Ste|
1.000000 MH; 1.000000 MH;
Occupied Bandwidth Total Power a2 W5 || Occupied Bandwidth Total Power e i
4.5095 MHz m— 4.5186 MHz m—
Transmit Freq Error 4.261 kHz OBW Power 99.00 % OH: Transmit Freq Error -5.698 kHz OBW Power 99.00 % OH:
x dB Bandwidth 5.058 MHz xdB -26.00 dB x dB Bandwidth 5.914 MHz x dB -26.00 dB
= STatus ise. STATUS
. (= KeysightSpectrum Analyzer - Occupied BW e
o — e — RLT ¥ [s0a_oc [ sensent 015 w21, 2015 [
eq 2.6 Center Freq: 2.687500000 GHz Radio Std: None q 9 Center Freq: 2.498500000 GHz Radio Std: None quency,
OB Trig: Free Run AvglHold:>10/10 o Trig: Free Run AvglHold:>10/10
#FGainLow __#Atten: 40 dB Radio Device: BTS #AFGainiLow *_#Atten: 40 dB Radio Device: BTS
2 Ref Offset 6 dB
A e Ref 30.00 dBm
CenterFre CenterFreq
A N e | s TP RO TS O TN 2498500000 GHz
i \\\|
il !MWMMMWW
Center 2.688 GHz Span 10 MHz| Center 2.499 GHz 7 Span 10 MHz|
#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms| (il ||#Res BW 100 kHz #VBW 300 kHz #Sweep 100 ms|
1.000000 MH;
Occupied Bandwidth Total Power Auto Lt Occupied Bandwidth Total Power 26.9 dBm
4.4968 MHz 4.5103 MHz
Freq Offst
Transmit Freq Error -4.665 kHz OBW Power 99.00 % OH: Transmit Freq Error -5.753 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.006 MHz x dB -26.00 dB

'STATUS

x dB Bandwidth 5.796 MHz xdB -26.00 dB

'STaTUS

16QAM-40620

fRe |

CEE ¢
Center Freq 2.593000000 GHz

#IFGain:Low

AUTO | 05:04:52PM 20, 2019
593000000 GHz

L
Radio Std: None

: Frequency
AvglHold:>10110

Radio Device: BTS

Ref Offset 6.92 dB
Ref 30.00 dBm

N i

Center 2.593 GHz
#Res BW 100 kHz

Span 10 MHz,

#VBW 300 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 27.4 dBm

4.5074 MHz
-5.539 kHz
5.055 MHz

Freq Offst

OBW Power 0H3

x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

'STATUS

16QAM-41565

Agilent Spectrum Analyzer - Occupied BW.
i RL RE 500 AC

Center Freq 2.687500000 GHz

HIFGain:}

05:05:21 PM 1u120, 2019
Radio Std: None

Frequency

G Tr
Radio Device: BTS

Ref Offset 6.92 dB
Ref 30.00 dBm

g

} Center Freq|
‘ 2,687500000 GHZ|
\
\

w».,wm,wmﬁ%\»ﬂ 4 d

Center 2.688 GHz
#Res BW 100 kHz

Span 10 MHz
#Sweep 100 ms} CF Step

1.000000 MH:
Mar

#VBW 300 kHz

Occupied Bandwidth Total Power 27.7 dBm

4.4812 MHz
4.055 kHz
4.938 MHz

FreqOffse
OBW Power OH:

x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

usc STATUS
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LTE Band 41_10M
QPSK 16QAM
Frequency | 99% Occupied Bandwidth Frequency [99% Occupied Bandwidth
Channel Channel
(MHz) (MHz) (MHz) (MHz)
39700 2501 8.9567 39700 2501 8.9673
40620 2593 8.9630 40620 2593 8.9719
41540 2685 8.9766 41540 2685 8.9767
F F
Channel ”(el\‘jll:_'ez';cy 26dB Bandwidth (MHz) | Channel r?&‘:_iezr;cy 26dB Bandwidth (MHz)
39700 2501 9.7870 39700 2501 9.8940
40620 2593 9.8040 40620 2593 9.8500
41540 2685 9.6810 41540 2685 9.8580
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Spectrum Plot

Agllenl Spectrum Amlyler Occupied BW
BLRL LR lsoa ac |
Center Freq 2.501000000 GHz

Ref Offset 6.92 dB
Ref 30.00 dBm

Center 2.501 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth
8.9567 MHz
=151 Hz
9.787 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

5 LIGNAUTO
2501000000 GHz
Avg|Hold>10/10

QPSK-39700

04:54:35 PM ul20, 2019
Radio Std: None

Radio Device: BTS

Span 20 MHz|
#Sweep 100 ms|

99.00 %
-26.00 dB

QPSK-40620

Agllenl Spectrum. Ana|yzer Occup}ed BW
SENGE
Frequency

ALIGNAUTO

04:55:11 PM 1u120, 2019

Center Freq 2 593000000 GHz CenterFreq:
00 Trig: Free Run
" #Atten: 40 B

593000000 GHz
HIFGain:}

Ref Offset 6.92 dB

Ref 30.00 dBm

2501000000 GHZ

#VBW 620 kHz
Occupied Bandwidth
8.9630 MHz

-3.390 kHz
9.804 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

‘Avg|Hold:>10/10

Radio Std: None Frequency

Radio Device: BTS

Center Freq|
2.593000000 GHZ|

Span 20 MHz
#Sweep 100 ms] CF Step
2.000000 MH

Auto Mal

FreqOffs
99.00 % OH;

-26.00 dB

PULEE]

[ G |
Cemer Freq 2. 685000000 GHz
#FGain:Low

Ref Offset 6.92 dB
Ref 30.00 dBm

Center 2.685 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth

8.9766 MHz
-2.414 kHz
9.681 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Center Freq: 2.685000000 GHz
Avg|Hold>10/10

QPSK-41540

AUTO | 04:55:43PM 320, 2019

Span 20 MHz|
#Sweep 100 ms|

99.00 %
-26.00 dB

16QAM-39700

Agilent Spectrum Ana|yzer Occuphd BW
ENSEPULE G

Ereatenty Center Freq 2 501000000 GHz Center Freq: 2501000000 GHz
™ Trig: Free Run

HIFGain: #Atten: 40 dB

Ref Offset 6.92 dB
Ref 30.00 dBm

CenterFreq
2685000000 GH

#VBW 620 kHz
Occupied Bandwidth
8.9673 MHz

-656 Hz
9.894 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

AvglHold:>10/10

VAUTO | 05:06:07 PM 20, 2019

Radio Std: None Frequency

Radio Device: BTS

Center Freq|
25501000000 GH

Span 20 MHz
#Sweep 100 ms] CF Step
2.000000 MH

Auto Mal

FreqOffse
99.00 % OH:

-26.00 dB

Agilent Spectrum Analyzer - Occupied BW

ALIGN AUTO

16QAM-40620

05:06:40PM ul20, 2019

SENSE:PULSE]
Center Freq: 2593000000 GHz
Trig: Free Run
#Atten: 40 dB

QLR | 00 Ac ]
Center Freq 2.593000000 GHz
#IFGain:Low

Ref Offset 6.92 dB
Ref 30.00 dBm

iCenter 2.593 GHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth
8.9719 MHz

-13.174 kHz
9.850 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

AV Y TP WO 1IN

Radio Std: None

‘Avg|Hold>10/10

Radio Device: BTS

Span 20 MHz|
#Sweep 100 ms|

27.8 dBm

99.00 %
-26.00 dB

'sTATUS

16QAM-41540

SENSEPULE]

Agllenl Spectrum Ana|yzer Oc:up}ed BW

ALIGN
Frequency

AUTO | 05:07:13PM 1120, 2019

Center Freq 2 685000000 GHz Center Freq: 2685000000 GHz
Trig: Free Run ‘AvglHold:>10/1

#Atten: 40 dB

=
#IFGain:Low

Ref Offset 6.92 dB
Ref 30.00 dBm

B

#VBW 620 kHz
Occupied Bandwidth
8.9767 MHz

7.873 kHz
9.858 MHz

Total Power

Freq Offst
0H4 Transmit Freq Error

x dB Bandwidth

OBW Power
x dB

usc

STATUS

Radio Std: None Frequency
0

Radio Device: BTS

Center Freq|
2,685000000 GHy

Span 20 MHz
#Sweep 100 ms} CF Step
2.000000 MH:

28.0 dBm Auto e

Freq Offse
99.00 % OH:

-26.00 dB
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LTE Band 41_15M
QPSK 16QAM
Frequency 99% Occupied Bandwidth Frequency [99% Occupied Bandwidth
Channel Channel
(MHz) (MHz) (MHz) (MHz)
39725 2503.5 13.4220 39725 2503.5 13.4600
40620 2593 13.4860 40620 2593 13.4430
41515 2682.5 13.4490 41515 2682.5 13.4760
F F
Channel rf&ﬂ;cy 26dB Bandwidth (MHz) | Channel r‘:&‘f_gcy 26dB Bandwidth (MHz)
39725 2503.5 14.9100 39725 2503.5 14.7800
40620 2593 14.8200 40620 2593 14.7500
41515 2682.5 14.6700 41515 2682.5 14.8700
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Spectrum Plot

QPSK-39725

I E = ALIGN AUTO

Agllenl Spectrum Amlyler Occupied BW.

Agllenl Spectrum. Ana|yzer Occup}ed BW
04:56:45 PM 120, 2019

Center Freq 2. 503 00000 GHz

#IFGain:Low

‘vglHold> 10110

Ref Offset 6.92 dB
Ref 30.00 dBm

e

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power
13.422 MHz

-13.367 kHz
14.91 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None Breauency Center Freq z 593000000 GHz

Radio Device: BTS

Ref Offset 6.92 dB
Ref 30.00 dBm

2503500000 GHZ

Span 30 MHz,
#Sweep 100 ms|

Occupied Bandwidth

HIFGain:}

QPSK-40620

SENSEF
CenterFreq:

o) Trig: Free Run
#Atten: 40 dB

ALIGNAUTO

553000000 GHz
‘Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Span 30 MHz
#Sweep 100 ms]

#VBW 910 kHz

Total Power 29.3 dBm

13.486 MHz

Transmit Freq Error
x dB Bandwidth

12.369 kHz
14.82 MHz

OBW Power
x dB

99.00 %
-26.00 dB

04:57:36 PM 1u120, 2019

Frequency

Center Freq|
2.593000000 GHZ|

CF Step
3.000000 MH:

Auto Mal

FreqOffs
0 H:

QPSK-41515

SENSEPULSE] m
Center Freq: 2.682500000 GHz
Avg|Hold>10/10

AUTO

[ G |
Cemer Freq 2. 682500000 GHz
=]}
HIFGain:Low
Ref Offset 6.92 dB
Ref 30.00 dBm

P Jp,xw,mw*v\\w'.\wmw“

——— L

Center 2.683 GHz

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power
13.449 MHz

-2.152 kHz
14.67 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Agilent Spectrum Ana|yzer Occuphd BW
0458124 P 20, 2019 =
i FeLienY Center Freq 2 503500000 GHz

Ref Offset 6.92 dB
Ref 30.00 dBm

CenterFreq
2682500000 GH

Span 30 MHz,
#Sweep 100 ms|

Occupied Bandwidth

16QAM-39725

SENSEPULEE ALIGNAUTO
Center Freq: 2503500000 GHz

8 Trig: Free Run AvglHold:>10/10
#Atten: 40 dB

05:08:14 PM 10120, 2019
Radio Std: None

Radio Device: BTS

Span 30 MHz

#VBW 910 kHz #Sweep 100 ms]

Total Power

13.460 MHz

Transmit Freq Error
x dB Bandwidth

7.085 kHz
14.78 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Frequency

Center Freq|
25503500000 GH

CF Step
3.000000 MH:

Auto Mal

FreqOffse
OH:

16QAM-40620

Agllent Spectrum Amlyler Occup|ed BW

I ALIGN AUTO

Agllenl Spectrum Ana|yzer Oc:up}ed BW
05:09:03PM 1i20, 2019

SENSE:PULSE]
Center Freq: 2593000000 GHz
Trig: Free Run ‘Avg|Hold>10/10
#Atten: 40 dB

Cen(er Freq 2 593000000 GHz

#IFGain:Low

Ref Offset 6.92 dB
Ref 30.00 dBm

Satiaiellacgs e

iCenter 2.593 GHz

H#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power

13.443 MHz
775 Hz
14.75 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

28.6 dBm

99.00 %
-26.00 dB

'sTATUS

Radio Std: None BreauenEy Cemer Freq z 682500000 GHz

Radio Device: BTS

Ref Offset 6.92 dB
Ref 30.00 dBm

|
|
|
|
e

\

\

\

\
Center 2.683 GHz
#Res BW 300 kHz

Span 30 MHz,
#Sweep 100 ms|

Occupied Bandwidth

HIFGain:Low

16QAM-41515

SENSEPULEE
Center Freq: 2682500000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

ALIGNAUTO | 05:09:51PMJui20, 2019

Radio Std: None

o
B Radio Device: BTS

At Al e

Yottt

Span 30 MHz
#VBW 910 kHz #Sweep 100 ms}

Total Power 28.4 dBm

13.476 MHz

Freq Offst

0H4 Transmit Freq Error

x dB Bandwidth

usc

-17.821 kHz
14.87 MHz

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Frequency

Center Freq|
2,682500000 GHy

CF Step
3.000000 MH:

Auto Mar

Freq Offse
OH;
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LTE Band 41_20M
QPSK 16QAM
Frequency 99% Occupied Bandwidth Frequency [99% Occupied Bandwidth
Channel Channel
(MHz) (MHz) (MHz) (MHz)
39750 2506 17.9460 39750 2506 17.9680
40620 2593 17.9130 40620 2593 17.9420
41490 2680 17.9330 41490 2680 17.9500
F F
Channel rf&ﬂ;cy 26dB Bandwidth (MHz) | Channel r‘(el\(jlll‘fz';cy 26dB Bandwidth (MHz)
39750 2506 19.6600 39750 2506 19.5500
40620 2593 20.5600 40620 2593 20.0600
41490 2680 19.7200 41490 2680 19.6100
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Spectrum Plot

QPSK-39750

Agilent Spectrum Analyzer - Occupied BW

QPSK-40620

04:59:27 PM ul20, 2019 SEF

BLRL L[S
Center Freq 2.506! 00000 GHz
Avg|HoId>10I10

#IFGain:Low shsten 40 dB

Ref Offset 6.92 dB
Ref 30.00 dBm

Mw»»qwu\mwwmymmt‘w;mm’

Center 2.506 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth
17.942 MHz

8.444 kHz
19.66 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

ALIGNAUTO

05:00:20 PM 1u120, 2019

CenterFreq:
o) Trig: Free Run
#Atten: 40 dB

593000000 GHz

Radio Std: None (I Center Freq 2.593000000 GHz vt 1010

Radio Device: BTS HIFGain:}

Ref Offset 6.92 dB
Ref 30.00 dBm

2506000000 GHZ

\

Radio Std: None

Radio Device: BTS

MJMWWWILMW

Span 40 MHz,

#Sweep 100 ms| Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.913 MHz

10.201 kHz
20.56 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

Span 40 MHz
#Sweep 100 ms]

29.5 dBm

99.00 %
-26.00 dB

Frequency

Center Freq|
2.593000000 GHZ|

CF Step
4.000000 MH:

Auto Mal

FreqOffs
0 H:

QPSK-41490

SENSEPULSE] m
Center Freq: 2.680000000 GHz
Avg|Hold>10/10

AUTO

[ G |
Cemer Freq 2. 680000000 GHz

o
#IFGain:Low.

Ref Offset 6.92 dB
Ref 30.00 dBm

e T L

sk M/(

Center 2.68 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth
17.933 MHz

699 Hz
19.72 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

WWMMMM, b

99.00 %
-26.00 dB

16QAM-39750

05:01:10PM ui20, 2019 T

-
Ereatenty Center Freq 2 505000000 GHz Center Freq: 2.506000000 GHz
Y Trig: Free Run Avg|Hold:>10/10

HIFGain: #Atten: 40 dB

Ref Offset 6.92 dB
Ref 30.00 dBm

CenterFreq
2680000000 GH

/ \

Span 40 MHz,
#Sweep 100 ms|

Center 2.506 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.968 MHz

14.649 kHz
19.55 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

ALIGNAUTO

05:10:54 PM 10120, 2019
Radio Std: None

Radio Device: BTS

MM‘MMMWWW

Span 40 MHz
#Sweep 100 ms]

99.00 %
-26.00 dB

Frequency

Center Freq|
25506000000 GH

CF Step
4.000000 MH:

Auto Mal

FreqOffse
OH:

16QAM-40620

Agllent Spectrum Amlyler Occup|ed BW

I ALIGN AUTO

16QAM-41490

Agllenl Spectrum Ana|yzer Oc:up}ed BW
05:11:44 PM 1120, 2019

SENSE:PULSE]
Center Freq: 2593000000 GHz
Trig: Free Run ‘Avg|Hold>10/10
#Atten: 40 dB

ol I |
Cen(er Freq 2 593000000 GHz
#IFGain:Low
Ref Offset 6.92 dB
Ref 30.00 dBm

R AP N NI D

WWW/

iCenter 2.593 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth
17.942 MHz

8.608 kHz
20.06 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

st i

29.1 dBm

99.00 %
-26.00 dB

'sTATUS

SENSEPULE] ALIGNAUTO

05:12:34 PM 10120, 2019

Radio Std: None ety Center Freq: 2.680000000 GHz

Trig: Free Run Avg|Hold:>10/10
#Atten: 40 dB

-

Center Freq 2 680000000 GHz
=

Radio Device: BTS #IFGain:Low

Ref Offset 6.92 dB
Ref 30.00 dBm

ﬁ

s oy i eseo e e etz

##?##
=
3
z
i
i

Span 40 MHz|
#Sweep 100 ms|

Center 2.68 GHz

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
17.950 MHz

24.725 kHz
19.61 MHz

Freq Offst
0H4 Transmit Freq Error

x dB Bandwidth

OBW Power
x dB

usc

STATUS

Radio Std: None

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms}

28.7 dBm

99.00 %
-26.00 dB

Frequency

Center Freq|
2,680000000 GHy

CF Step
4.000000 MH:

Auto Mar

Freq Offse
OH;

Report No.: BTL-FCCP-5-1701C181D

Page 43 of 84
Report Version: RO1



3L

w
~
-

AV
&k
3 el

«
]

APPENDIX D - CONDUCTED EMISSIONS
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LTE Band 41_5M
Channel Frequency(MHz) Channel Frequency(MHz)
40620 2593 40620 2593
® o “h:“ ) B srer 153
I -
o] TTYNPETR Y MW b |
Channel Frequency(MHZz) - -
40620 2593 - -
® Ref dBm . “-f'
Lo | Ni/\
RV v
TR g -
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LTE Band 41_20M

Channel

Frequency(MHz)

Channel

Frequency(MHz)

40620

2593

40620

2593

® ®
= =
L =4 L =4
== | ==
-
”WJ\MM . I
Pl -
At Mgy s Yy - _
Channel Frequency(MHz) - -
® B 1 1Ez cer 1 (T1
=
-
==
-
sk
W\pm AR LAAE
WW fro~v -
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APPENDIX E - RADIATED EMISSION (9KHZ TO 30MHZ)
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‘Test Mode:

[TX Mode

150
140
130
120
o
100
an
80
70
60
a0
40
a0
20

160.0 dBuV/m

Ant 0°

\

1m
0.0
0.009 (MHz) 0.150
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuvim  dBuV/m dB Detector ~ Comment

1 0.0142  36.23 2083 57.06 12456 -67.50 AVG
2 00436 3041 19.64 5005 11482 6477 AVG
3 0.0882 2861 1917 4778 11093 6315 AVG
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‘Test Mode:

[TX Mode

160.0 dBuV/m

Ant 0°

Horizontal

150
140
1320
120
1o
100
an
&0
7D
G0

20
20

a0 K
40

L]
0.0
0.150 05 (MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuY dB dBuvim  dBuV/m  dB Detector ~ Comment
1 01952 2910 1717 4627 10180 -5553 AVG
2 21783 3403 17.01 5104 6954 -1850 QP
3 35843 2811 16.07 4418 6954 -2536 QP
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Test Mode:  |TX Mode

1600  dBu¥/m

Ant 90°

Horizontal

120
1o

60 %
50 ®
40
30
20
10
0.0
0.009 [MHz] 0.150
Reading Comrect Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim  dBuVim dB Detector ~ Comment
1 0.0132 3731 2097 5828 12519 6691 AVG
2 0.0250 31.35 19.94 5129 11965 6836 AVG
30 0.0495 2878 19.54 4832 11371 -6538 AVG
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‘Test Mode:

[TX Mode

160.0  dBu¥/m

Ant 90°

Horizontal

150
140
120
120
1o
100
a0
a0
70
60

30
20

a0
40 =

10
0.0
0.150 05 [MHz] 5 30,000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 0.3653 2373 17.01 4074 96.35 -5561 AVG
2" 1.6802 2485 16.95 41.60 63.10 -2150 QP
3 6.0562 2253 14.98 37.51 69.54 -3203 QP
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APPENDIX F - RADIATED EMISSION (30MHZ TO 1GHZ2)
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‘Test Mode

LTE Band 41_TX CH40620_5M

20.0

dBm

Vertical

20

10

1]

-10

-20

-30

-40

50

-l

i

-0 1
3
-80

sn.;:imnn 127.00 224.00 321.00 419.00 515.00 612.00 709.00 906.00 1000.00 HHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector Comment
1 59.585 -67.17 520 -7237 2500 4737 peak
2 73.165 -6510  -7.22 -7232 2500 -4732 peak
3 127.485 -73.33 -345 -76.78 -2500 -51.78 peak
4 744.890 -715.67 5.90 -69.77 -25.00 4477 peak
5 843345 -76.88 7.15 -69.73 -2500 4473 peak
B * 941.315 -16.77 8.62 -68.15 -2500 -4315 peak
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[Test Mode:  |LTE Band 41_TX CH40620_5M |
Horizontal
00 dBm
20
10
0
10
20
-30
-40
0
£0
6
-0
80
-s0.0
30000 127.00 22400  321.00 41000 51500  €1200 70900  606.00 1000.00 MMz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBm B aBm daBm dB  Detector Comment
1 42125 -69.96 -4.85 -74.81 -2500 4981 peak
2 240.005 -72.96 -4.41 737  -2500 5237 peak
3 499 965 -74.49 1.91 -72.58 2500 4758 peak
4 650.800 -76.83 4.92 -71.81  -2500 4691 peak
5 833.645 -76.59 7.02 -69.57 -25.00 4457 peak
6 * 985450 7774 942 -68.32 -25.00 4332 peak
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[Test Mode:  |LTE Band 41_TX CH40620_20M |

Vertical

20

10

1]

-10

-20

-30

-40
-60
-b0
70 2 5

-80

-90.0
30,000  127.00 224.00 321.00 418.00 515.00 E12.00 709.00 806.00 1000.00 HH=z

Reading Correct Measure- )
No. Mk. Fregq.  Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
58.615 -67.73 -5.12 -f285 -2500 -4785 peak
71.225 -64.68 -6.85 -f1.53 -2500 -46.53 peak
127.000 -73.52 -3.45 -16.97 -2500 -5197 peak
476.685 -76.38 1.73 -f485 -2500 -49865 peak
712.880 -76.33 5.67 -7f086 -2500 -4568 peak
* 833.645 -74.83 7.02 -67.81 -2500 -42381 peak

S| | | W R —
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‘Test Mode:

LTE Band 41_TX CH40620_20M

30.0

20

10

0

-10

-20

-30

-40

-50

-E0

-i0

-80

dBm

Horizontal

au:ﬂlmn 127.00 224.00 321.00 419.00 515.00 612.00 709.00 006.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector  Comment
1 73.650 -69.92 -7.32 -rf24  -2500 5224 peak
2 1589.980 -76.98 -1.41 -7839 -2500 5339 peak
3 499 965 -74.21 1.91 -7230 -2500 4730 peak
4 716.275 -76.13 570 -7043  -2500 4543 peak
5 922.400 -77.74 8.19 -69.55 -2500 -4455 peak
6 * 990.300 -77.70 9.49 -68.21  -2500 4321 peak

Report No.: BTL-FCCP-5-1701C181D

Page 56 of 84
Report Version: RO1




w
~
-

AV
&k
3 el

«
]

3L

APPENDIX G - RADIATED EMISSION (ABOVE 1GHZ)
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[Test Mode:  |LTE Band 41_TX CH40620_5M |

Vertical

200 dBm

20

10

1]

-10

-20

30 /]

: e

-l

-0

-80
-90.0

1000.000 1200.00 1400.00 1600.00 1800.00 2000.00 2200.00 2400.00 2600.00 J000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
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[Test Mode:  |LTE Band 41_TX CH40620_5M |

300 dBm

Vertical

20

10

0

-10

-20

-30

-40

-60

- W

-0
-80
-90.0
3000.000 4500.00 600000 750000 1050000 1200000 1350000 15000.00 1800000 MH=
Reading Correct o )
No. Mk. Freq. Level Factor Limit ~ Margin
MHz dBm dB dBm dB Detector Comment

1 5565.000 -68.26 17.04

-25.00 -2622 peak

2 " 17962.500 7416 31.01

-2500 -18.15 peak
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[Test Mode:  |LTE Band 41_TX CH40620_5M |

20

10

0

-10

-20

-30

-40

-50

-60

-i0

-80

300 dBm

-90.0
12000.000 1825000 1970000 20550.00 21400.00 22250.00 2310000 2395000  24800.00 26500.00 HH=z

Vertical

-

No. Mk. Freg.  Level Factor  ment Limit  Margin

Reading Correct Measure-

MHz dBm dB dBm dBm dB Detector Comment

1 *

25633.000 6299 2674 -36.25  -2500 -11.25 peak
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| Test Mode: LTE Band 41_TX CH40620_5M |
Horizontal
30,0 dBm
20
10
0
-10
-20
30 L
- \V/WMK
-50
-60
-70
-80
-a0.0
1000000 1200.00  1400.00  1600.00  1800.00 200000 220000  2400.00  2600.00 3000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector ~ Comment
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| Test Mode: LTE Band 41_TX CH40620_5M |

Horizontal
20.0 dBm

20

10

1]

-10

-20

-30

-40
2

50 1

-t0

-i0

-80

-ﬂl]_q

3000000 450000 600000 750000 900000 1050000 1200000 13500.00 15000.00 18000.00 HHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
1 5182.500 -67.50 1613 -51.37  -2500 -26.37 peak
2 f770.000 6741 2112 -4629 -2500 -21.29 peak
3 * 17910.000 -7396  30.88 -43.08 -2500 -18.08 peak
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[Test Mode:  |LTE Band 41_TX CH40620_5M |
Horizontal
30.0 dBm
20
10

1]

-10

-20

-30

I I S ORI et B

-60

-0

-80

-90.0
18000L00018350.00 1970000 2055000 2140000 2225000 2310000 2395000  24800.00 26500.00 HH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
1 * 25556500 6275 2671 -36.04 2500 -11.04 peak
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[Test Mode:  |LTE Band 41_TX CH40620_20M |

Vertical

20.0 dBm

20
10
1]
-10

-20

-30 |ul
- W
-50

-60

-0

-80

-90.0
1000000 1200.00 1400.00 1600.00 1800.00 2000.00 2200.00 2400.00 2600.00 3000.00 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
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[Test Mode:  |LTE Band 41_TX CH40620_20M |
Vertical
300 dBm
20
10
o
10
-20
-30
-40 1
- MWW
-E0
70
-80
-90.0
3000.000 4500.00 6000.00 7500.00 9000.00 1050000 1200000 1350000  15000.00 18000.00 HH=
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector Comment

1 * 18000.000 -7359  31.11 -4248 2500 -17.48 peak
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[Test Mode:  |LTE Band 41_TX CH40620_20M |

Vertical

20

10

0

-10

-20

-30

-40
-50

-E0

-i0

-60

-50.0
18000.000 1835000 1970000 2055000 2140000 2225000 2310000 23950.00  24800.00 26500.00 MH=

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin

MHz dBm dB dBm dBm dB Detector Comment
1 * 25480.000 -63.09 2668 -3641  -25.00 -1141 peak
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[Test Mode:  |LTE Band 41_TX CH40620_20M |

Horizontal
30.0 dBm

20

10

-10

-20

30 A

- \\r.‘.__d\‘wd
-50

-E0

-i0

-80

-50.0

1000.000 1200.00 1400.00 1600.00 1800.00 2000.00 2200.00 2400.00 2600.00 3000.00 MH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector Comment
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‘Test Mode:

LTE Band 41_TX CH40620_20M

300

dBm

Horizontal

20

10

1]

-10

-20

-30

-40

-t0

-i0

-80

1 2
-50

50;;]“_ 000 4500.00 6000.00  7500.00 9000.00 1050000 12000.00 13500.00 15000.00 1800000 HH=
Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit ~ Margin
MHz dBm dB dBm dBm dB Detector Comment
1 6412.500 -6865 19.18 -49.47 2500 -2447 peak
2 7755.000 -68.24 2114 -4710 -2500 -2210 peak
3 * 17925.000 -7403 3091 -4312 -2500 -1812 peak
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[Test Mode:  |LTE Band 41_TX CH40620_20M |

Horizontal
30.0 dBm

20

10

0

-10

-20

-30

-40
-50

-t0

-0
-80
-Sl]_q

18000.00018850.00 1970000 20550.00 2140000 2225000 2310000 2395000  24800.00 2650000 HH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBm dB dBm dBm dB Detector  Comment
1 * 25548.000 -63.10  26.72  -36.38 -2500 -11.38 peak
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LTE Band 41_5M

1RB#0

1RB#24

Channel

39675

Channel

41565

[ Keysight Spectrum Analyzer - Spurious Emissions
EET

IFGain:Low

Ref Offset 6.92 dB
Ref 40.00 dBm

Start 2.475 GHz

Spur [Range | StartFreq [ Stop Freq |
G 901

i buseon s

1.000 MHz |2

T sense 05:17:53 PM U1 20,2019
Center Freq 12758998995 Gz Radio Std: None
Trig: Free Run Avg|Hold: 10110
Radio Device: BTS

T B L

RBW | Amplitude [ [ A Limit
-41.82 dBm

-17.57 dBm

| Frequency

100.0 kHz |2 GHz|17.57 dBm

usc

STaTUS.

|- ][]
Frequency

S
Center Freq 13. 799999995 GHz
IFGain:Low

Ref Offset 6.92 dB
Ref 40.00 dBm

Center Freq
13.799999995 GHz

Spur | Range | StanFreq | Stop Freq

1

2

3 269106 H, 26950 r‘Hz
1 o

2
3
4
5

[ RBW

05:21:00 PM Jul 20, 2019

Radio Std: None Frequency

Cen(er Fre 13789989985 Gz
Avg|Hold: 10110
Radio Device: BTS

CenterFreq
13.799999995 GHz|

| Frequency

100.
1.000 M H
1.000 M

STATUS.

25RB#0

Channel

39675

Channel

41515

[ Keysight Spectrum Analyzer - Spurious Emissions.
RF DC

w

Ref Offset 6.92 dB
Ref 40.00 dBm

Start 2.475 GHz

Spur |Range | Start Freq

2.4750 GHz _|2.4900 GHz

| Stop Freq | RBW

T [ [05:16:15 PMJul 20,2019
Center Freq: 13.799999995 GHz Radio Std: None
= Trig: Free Run AvglHold: 10/10

#Atten: 40 dB Radio Device: BTS

SR PR PSS T prer

| Amplitude [ [ALimit

737 ?a dBm

[ Frequency
1 [VUﬂ MHz |2.489325000 GHz

'STATUS

==

Frequency

[ Keysight Spectrum Analyzer - Spurious Emissions

Ref Offset 6.92 dB
Ref 40.00 dBm

Start 2.685 GHz

| Stop Freq

Spur | Range | Start Freq
1

05:19:03 PHMJul 20,2019
Radio Std: None

[ senseext]

Center Freq: 13.799999995 GHz

= Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Save State

Radio Device: BTS
ToFile...

Edit! Register’
Names

Register 2
(empty)

Register 3|
(empty)

| RBW
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LTE Band 41_10M

1RB#0

1RB#49

Channel 39700

Channel 51540

| Stop Freq | RBW \Frequency \Ampmude | [ALimit

Spur | Range | s'an Freq

-5.213dB
-10.80 dB

200.0 kHz [2.495970000 GHz |-15.21 dBm
100.0 kHz |2 4 GHz[19.20 dBm

JEB Keysight Spectrum Analyzer - Spurious Emissions Tol o el Keysight Spa:wm Analyzar Spurious Emisions e )
SENSEEXT] 05:23:43 PHJul 20, 2019 I ] 05:24:38 PH 0l 20,2019
Center Freq: 13.799999995 GHz Radio Std: None Frequency Center Freq 2 503500000 GHz Center Freq: 2.503500000 GHz Radio Std: None 5,
o> Trig: Free Run Avg|Hold: 10110 > Trig: Free Run AvglHold: 10110
IFGain:Low #Atten: 40 dB Radio Device: BTS #Atten: 40 dB Radio Device: BTS

Ref Offset 6.92 dB Ref Offset 6.92 dB
Ref 40.00 dBm Ref 40.00 dBm

Center Freq| CenterFreq

13.799999995 GHz, 2503500000 GHz|

CF Step
4399000000 GHz|

Auto Man

Freq Offset|
0Hz

'sTaTUS.

STATUS

50RB#0

Channel 39700

Channel 51540

=

[ Keysight Spectrum Analyzer - Spurious Emissions

[ Keysight Spectrum Analyzer - Spurious Emissions

R 0C T [

Center Freq: 13.799999995 GHz

= Trig: Free Run AvglHold: 10/10
#Atten: 40 dB

Radio Std: None

w Radio Device: BTS

Ref Offset 6.92 dB
Ref 40.00 dBm

[RBW  |Frequency |Amplitude |

GHz |-34.52 dBm
dBi

Spur | Range | Siart Freq | Stop Freq [ Lumn
2

[05:22:37 PHJul 20,2018

Wn.w\m {wwmw,‘u‘\\

Stop 2.506 GHz

SENSE:EXT]

Center Freq: 2.503500000 GHz

= Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

05:25:17 PMJul 20,2019
o

Radio Std: Non Frequency

Frequency

Radio Device: BTS

Ref Offset 6.92 dB
Ref 40.00 dBm

Spur | Range | StartFreq | Stop Freq | RBW
1

'STATUS

STATUS
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LTE Band 41_15M

1RB#0

1RB#74

39725

Channel 41515

391dBm
17.49 dBm

00.0 kHz
100.0 kHz

[ Keysight Spectrum Analyzer - Spurious Emissions = | & Jwsl][[= Keveight Spectrum Analyzer - Spurious Emissions o) 0 )
RF DC X [05:26:54 PMJul 20,2019 RF 500 Dc [ SensEexT] 05:26:30 PH 1 20,2019
999 Center Freq: 13.799999995 GHz Radio Std: None Frequency ente eq 03500000 Center Freq: 2.503500000 GHz Radio Std: None eq
> Trig: Free Run Avg|Hold: 10110 = > Trig: Free Run AvglHold: 10110
IFGain:Low #Atter B Radio Device: BTS - IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 6.92 dB Ref Offset 6.92 dB
Ref 40.00 dBm Ref 40.00 dBm
CenterFreq
13.799999995 GHz 25503500000 GHz
Stop 2.715 GHz CFStep
4399000000 GHz|
[StopFreq |RBW | Frequency [Amplitude | | A Limit Spur [Range | StartFreq | StopFreq |RBW | Frequency [Amplitude T4 Limit Auto Man
2.4900 GHz _|1.000 MHz 25 -41.18 dBm 50GHz |2 0 kH
1.000 MHz © Freq Offset
0 Hz|

Ghz
|5 [2.7060 GHz [2.7150 GHz.

STATUS

'STATUS

75RB#0

Channel 39725

Channel 41515

[ Keyeight Spectrum Analyzer - Spurious Emizsions

25 WeroghtSpectrm Analeer - Spuriows Emissions
g [05:27:08 P 1 20,20
Radio Std: None

T DC
13.799999995 GHz

E i
Center Freq

I
3.799999995 GHz
Avg|Hold: 10110

[ senseEx
Center Freq: 1
Trig: Free Run
#Atten: 40 dB

Radio Device: BTS

Ref Offset 692 dB
Ref 40.00 dBm

v i

w,wmmmmmmwwm )

Start 2.475 GHz

Stop 2.511 GHz

05:28:04 PHJul 20,2019

Radio Std: None Frequency

SENSEEXT
Center Freq: 2.503500000 GHz
Trig: Free Run AvglHold: 10110
#Atten: 40 dB

19

‘ F [s00 oc
Center Freq 2.503500000 GHz

IFGain:Low

Frequency
Radio Device: BTS

Ref Offset 6.92 dB
Ref 40.00 dBm

| Amplitude | [ A Limit

2 000
kHz [2.690171667 GHz
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[RBW  |Frequency  [Amplitude | |ALimit

P
D) s
&) 3¢
X #
LTE Band 41_20M
Channel 39750 Channel 41490
[ Keysight Spectrum Analyzer - Spurious Emissions. o | © ||| Kevsight Spectrum Anslyzer - Spurious Emissions o) -]
77 0C X [05:25:46 PHul 20,2010 RF 500 Dc SENSEEXT] 05:31:34 PH )l 20,2019
00000 Center Freq: 2.503500000 GHz Radio Std: None Frequency ente eq 03500000 Center Freq: 2.503500000 GHz Radio Std: None eq
> Trig: Free Run Avg|Hold: 10110 — > Trig: Free Run AvglHold: 10110
IFGain:Low #Atte B Radio Device: BTS IFGain:Low #Atten: 40 dB Radio Device: BTS
Ref Offset 6.92 dB Ref Offset 6.92 dB
Ref 40.00 dBm Ref 40.00 dBm
Center Freq| CenterFreq

2603500000 GHz| 2503500000 GHz|

CF Step

4:399000000 GHz

Spur [Range | StartFreq | StopFreq |RBW | Frequency Auto Man
688966067

Freq Offset|

0Hz

'STATUS

STATUS

100RB#0

Channel 39750

Channel 41490

=

[ Keysight Spectrum Analyzer - Spurious Emissions

[ Keysight Spectrum Analyzer - Spurious Emissions
R 0C T [ [05:30:20 PMJul 20,2019
Center Freq: 2.503500000 GHz Radio Std: None
= Trig: Free Run AvglHold: 10/10
#Atten: 40 dB

w Radio Device: BTS

Ref Offset 6.92 dB
Ref 40.00 dBm

[RBW | Frequency

[ senseexT]
Center Freq: 2.503500000 GHz
= Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

05:30:58 PMJul 20,2019
Radio Std: None

Frequency Frequency

:Low Radio Device: BTS
Ref Offset 6.92 dB
Ref 40.00 dBm

| RBW
100.0 ki
90.0 kHz

| Stop Freq | Frequency [Amplitude | [ A Limit
000 GHz[0.131 dBm

33 GHz |-27.85 dBm

Spur | Range | Start Freq
1

'STATUS

STATUS
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APPENDIX | - PEAK TO AVERAGE RATIO
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LTE Band 41 Spectrum Plot_5M

QPSK-39675

QPSK-40620

—
[ Keysight Spectrum Anayzer - PowerStat CCOF
I SENSEANT T 05:22:36 AL 20, 2015
Center Freq: 2.498500000 GHz Radio Std: None
Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

#IFGain:Low

Average Power Gaussian

21.69 dBm
51.78 % at 0dB

2.63dB
4.38 dB
5.32dB
597 dB
6.20 dB
6.26 dB

6.26 dB
27.95dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

o
0.0001 % 0dB
Info BW 5.0000 MHz

=
[ Keysight Spectrum Analyzer - Power Stat CCDF

W [s00 o
Produoncy Center Freq 2.593000000 GHz

#IF Gain:Low

> Trig: Video

Average Power

21.23 dBm
52.39 % at 0dB

2.69dB
4.27 dB
5.12dB
5.54dB
5.82dB
5.91dB

6.98 dB
28.21 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %

EN
Center Fre

NT] 09:20:08 AM1uI 20, 2019
2593000000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

Gaussian

Center Freq|
2593000000 GHz|

CF Step
5.000000 MHz
Auto Man

Freq Offset|
0Hz

QPSK-41515

16QAM-39675

[ Keysight Spectrum Anayzer - Power Stat CCOF
T T 05:24:07 Al 20, 2015

SENSE:INT
Center Freq: 2.687500000 GHz Radio Std: None
o Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

500 DC
eq 2.687500000

#IFGain:Low

Average Power

22.28 dBm
52.37 % at 0dB

2.79dB
4.34 dB
5.00 dB
5.22dB
5.29 dB
5.32dB

5.36 dB
27.64 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.001 %!

o —
0.0001 A‘OdB

Info BW 5.0000 MHz

STATUS

[ Keysight Spectrum Analyzer - Power Stat CCDF

Freauency || ‘Conter Freq 2.498500000 GHz

Average Power

20.90 dBm
47.02 % at 0dB

3.23dB
5.33dB
6.55 dB
7.07 dB
7.17 dB
7.22dB
8.94 dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ RT

0.0001 %

il T 05:22:00 A4 20, 2015
2.498500000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

Center Freq|
2498500000 GHZ]

CF Step)|
5.000000 MHz

Auto Man|

Freq Offset

0 Hz|

0dB
Info BW 5.0000 MHz

'STATUS |

16QAM-40620

16QAM-41515

[ Keysight Spectrum Analyzer - Power Stat CCDF
5 500 DC
eq 93000000

NT] [ 05:20:32 A I 20,2019
: 2593000000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

Center Freq;
Trig: Video
#Atten: 40 dB

#FGain:Low

Average Power Gaussian

20.88 dBm
47.22 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

3.04dB
4.99 dB
5.89dB
6.27 dB
6.44 dB
6.48 dB

6.54 dB
27.42 dBm

Info BW 5.0000 MHz

sTATUS

[ Keysight Spectrum Analyzer - Power Stat CCDF

R Tsie i
Ereduency Center Freq 2.687500000 GHz

==
#FGain:Low

Average Power

21.05dBm
47.01 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

2.96 dB
4.73dB
5.38dB
5.58 dB
5.63 dB
5.64 dB

6.15dB
27.20 dBm
0.0001 %

il I 05:24:38 A 20, 201
2.687500000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

Center
Trig: Video
#Atten: 40 dB

Gaussian

Center Freq
2687500000 GH2]

CF Step)|
5.000000 MHz
Man|

Freq Offset|
0 Hz|

0dB
Info BW 5.0000 MHz

STATUS
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LTE Band 41 Spectrum Plot_10M

QPSK-39700

QPSK-40620

—
[ Keysight Spectrum Anayzer - PowerStat CCOF
I SENSEANT T 05:27:47 A 20, 201
Center Freq: 2.500174000 GHz Radio Std: None
Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

#IFGain:Low

Average Power Gaussian

21.86 dBm
50.73 % at 0dB

2.53dB
4.26 dB
5.24 dB
5.54 dB
5.77 dB
5.83dB

6.20 dB
28.06 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

o
0.0001 % 0dB
Info BW 25.000 MHz

—
[ Keysight Spectrum Analyzer - Power Stat CCDF

Ts0a_oc
Produoncy Center Freq 2.593000000 GHz

#IF Gain:Low

Average Power

21.94 dBm
48.65 % at 0dB

2.43dB
4.23 dB
5.13dB
5.52dB
5.62 dB
5.68 dB

5.69 dB
27.63 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %

NS T 05:25:57 A3 20, 2019
Center Freq: 2.593000000 GHz Radio Std: None
Trig: Video Counts:1.00 M/1.00 Mpt.

#Atten: 40 dB

Gaussian

Center Freq
25593000000 GH2]

CF Step)
5.000000 MHz
Auto Man|

Freq Offset
0 Hz|

STATUS

QPSK-41540

16QAM-39700

[ Keysight Spectrum Anayzer - Power Stat CCOF
T T 05:28:49 A 20, 2015

SENSE:INT
Center Freq: 2.680669000 GHz Radio Std: None
o Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

500 DC
eq 2.680669000

#IFGain:Low

Average Power

2217 dBm
51.00 % at 0dB

2.62dB
4.27 dB
4.93dB
5.17 dB
5.37 dB
5.39dB

597 dB
28.14 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.001 %!

o —
0.0001 A‘OdB

Info BW 25.000 MHz

STATUS

[ Keysight Spectrum Analyzer - Power Stat CCDF

Frequency || Conter Freq 2.500174000 GHz

Average Power

21.34dBm
46.75 % at 0dB

2.98 dB
4.87 dB
5.80 dB
6.26 dB
6.42 dB
6.52 dB

6.53 dB
27.87 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ RT

0.0001 %

T T 05:27:19 A 20,2019
2.500174000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

Center Freq|
25500174000 GH]

CF Step)|
265.000000 MH2|
Auto Man|

Freq Offset

0 Hz|

0dB
Info BW 25.000 MHz

'STATUS |

16QAM-40620

16QAM-41540

[ Keysight Spectrum Analyzer - Power tat CCDF
R ]s00 DC NT] [ 05:26:36 A I 20,2019
: 2.587843000 GHz Radio Std: None

Counts:1.00 M/1.00 Mpt

Center Freq;
Trig: Video

#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.22 dBm
47.51 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

3.01dB
4.99 dB
5.81dB
6.39 dB
6.54 dB
6.55 dB

6.56 dB
27.78 dBm

Info BW 25.000 MHz

sTATUS

[ Keysight Spectrum Analyzer - Power Stat CCDF

R Tse o
Ereduency Center Freq 2.680669000 GHz

==
#FGain:Low

Average Power

20.94 dBm
45.53 % at 0dB

3.62dB
528 dB
6.06 dB
6.50 dB
6.65 dB
6.67 dB

7.03dB
27.97 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %

il I 05:29:14 AW 20, 201
2680669000 GHz Radio Std: None
Counts:1.00 M/1.00 Mpt

Center
Trig: Video
#Atten: 40 dB

Gaussian

Center Freq
2680669000 GH2]

CF Step)|
25.000000 MH2|
Man|

Freq Offset|
0 Hz|

0dB
Info BW 25.000 MHz

STATUS
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LTE Band 41 Spectrum Plot_15M

QPSK-39725

QPSK-40620

—

[ Keysight Spectrum Anayzer - PowerStat CCOF
I SENSEANT T

Center Freq: 2.503412000 GHz
Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

#IFGain:Low

Average Power Gaussian

22.41 dBm
48.92 % at 0dB

2.49dB
4.19dB
5.18 dB
5.79dB
6.01 dB
6.05 dB

6.06 dB
28.47 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %

Radio Std: None

—
[ Keysight Spectrum Analyzer - Power Stat CCDF

09:32.28 A3 20,2019 F Ts0a_oc
o ency Center Freq 2.587843000 GHz

#IF Gain:Low

Average Power

22.07 dBm
50.79 % at 0dB

2.53dB
4.19dB
5.07 dB
5.40 dB
5.50 dB
5.53 dB

6.74 dB
28.81 dBm

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

0.0001 %

SEINT] T
Center Freq: 2.587843000 GHz
Trig: Video

#Atten: 40 dB

Gaussian

Counts:1.00 M/1.00 Mpt

09:29:52 AM i 20,2019
Radio Std: None

Center Freq
2587843000 GH]

CF Step)
25.000000 MH2}
Auto Man|

Freq Offset
0 Hz|

QPSK-41515

16QAM-39725

[ Keysight Spectrum Analyzer - Power Stat CCDF
[ 502 DC

[ Keysight Spectrum Analyzer - Power Stat CCDF
09:32:56 AM i 20,2018 i TS

SENSE:INT

6 Center Freq: 2678613156 GHz

o Trig: Video Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

#IFGain:Low

Average Power

2217 dBm
47.94 % at 0dB

2.45dB
4.04 dB
4.93dB
5.37 dB
5.47 dB
5.49dB

5.51dB
27.68 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.001 %!

7 S ——
0.0001 A‘OdB

Info BW 25.000 MHz

Radio Std: None

Frequency || Conter Freq 2.500174000 GHz

Average Power

21.63 dBm
47.21 % at 0dB

3.05dB
4.88 dB
5.81dB
6.28 dB
6.37 dB
6.39 dB
6.43 dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

[ RT

0.0001 %

09:31:25 AMJul 20,2018

[
2500174000 GHz

Counts:1.00 M/1.00 Mpt

0dB
Info BW 25.000 MHz

Radio Std: None

Center Freq|
25500174000 GH]

CF Step)|
265.000000 MH2|
Auto Man|

Freq Offset
0 HZ|

STATUS

'STATUS |

16QAM-40620

16QAM-41515

[ Keysight Spectrum Analyzer - Power Stat CCDF
& I TE T

NT]
: 2.587843000 GHz
Counts:1.00 M/1.00 Mpt

Center Freq;
Trig: Video

#FGain:Low #Atten: 40 dB

Average Power

21.18 dBm
47.06 % at 0dB

10.0 %
1.0%
0.1%
0.01%
0.001 %
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LTE Band 41 Spectrum Plot_20M
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APPENDIX J - FREQUENCY STABILITY
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‘Test Mode:

LTE Band 41_CH40620_5M

Temperature vs. Frequency Stabiility

q Frequency Error| Frequency Error _
Temperature(°C) (Hz) (bpm) Limit(ppm)
0 2.93 0.001129965
10 2.63 0.001014269
20 -5.81 -0.002240648 25
30 0.54 0.000208253 -
40 3.44 0.001326649
Max. Deviation (ppm) 5.81 0.002240648
Voltage vs. Frequency Stability
Frequency Error| Frequency Error .
Voltage(Volts) (Hz) (ppm) Limit(ppm)
13.2 4.19 0.001615889
12.0 5.93 0.002286926 425
10.8 -2.05 -0.00079059 -
Max. Deviation (ppm) 5.93 0.002286926
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‘Test Mode:

LTE Band 41_CH40620_10M

Temperature vs. Frequency Stabiility

q Frequency Error| Frequency Error _
Temperature(°C) (Hz) (bpm) Limit(ppm)
0 1.99 0.000767451
10 0.54 0.000208253
20 4.06 0.001565754 125
30 3.33 0.001284227 -
40 -1.16 -0.000447358
Max. Deviation (ppm) 7.37 0.002842268
Voltage vs. Frequency Stability
Frequency Error| Frequency Error .
Voltage(Volts) (Hz) (ppm) Limit(ppm)
13.2 -0.56 -0.000215966
12.0 -0.62 -0.000239105 425
10.8 4.21 0.001623602 -
Max. Deviation (ppm) 4.21 0.001623602
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‘Test Mode:

LTE Band 41_CH40620_15M

Temperature vs. Frequency Stabiility

q Frequency Error| Frequency Error _
Temperature(°C) (Hz) (bpm) Limit(ppm)
0 -3.88 -0.001496336
10 -2.36 -0.000910143
20 -5.92 -0.00228307 25
30 7.07 0.002726572 -
40 -2.83 -0.0010914
Max. Deviation (ppm) 7.07 0.002726572
Voltage vs. Frequency Stability
Frequency Error| Frequency Error .
Voltage(Volts) (Hz) (ppm) Limit(ppm)
13.2 -5.88 -0.002267644
12.0 4.17 0.001608176 425
10.8 -2.74 -0.001056691 -
Max. Deviation (ppm) -5.88 -0.002267644

Report No.: BTL-FCCP-5-1701C181D

Page 83 of 84
Report Version: RO1




3L

e #

N\ n i
PR
/ﬁ@)\%m

‘Test Mode:

LTE Band 41_CH40620_20M

Temperature vs. Frequency Stabiility

a Frequency Error| Frequency Error _
Temperature(°C) (Hz) (bpm) Limit(ppm)
0 1.52 0.000586194
10 1.57 0.000605476
20 -7.89 -0.003042808 125
30 3.78 0.001457771 -
40 3.83 0.001477054
Max. Deviation (ppm) -7.89 -0.003042808
Voltage vs. Frequency Stability
Frequency Error| Frequency Error .
Voltage(Volts) (Hz) (ppm) Limit(ppm)
13.2 -2.89 -0.001114539
12.0 -4.38 -0.001689163 425
10.8 5.97 0.002302352 -
Max. Deviation (ppm) 5.97 0.002302352

End of Test Report
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